For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 1 of 13

21C-65M1011 Super Bronco CRT Roto-Tiller (2008)

Drive System

'

e e e e,

(=]

PN

£ MHH,U.J./ N

w;w? 7 4

S
\A,wuu N
~GSDET \ / /A
<2 WO\ Lo ——
m“w RRNY “mw./ \ .\“u “\;/n” Hﬂ
s i 4 / ”/
[ . w | VA \..IIN m /

AN A/LW/M ,,v ,mw'

A\Al.\\ > Sw
o,

XY e S Y
.\ ,M//”ﬂwwwm w

\
NN .
P AANE ,,
/WW\\W/X“\ / 4 \\ / WAM‘FI,I/IIIIIIV [7) .W/\\
\./ \ 4 &
LI / y \ / _/
V4 / /v \ww \Yf \
&) /
\ / i A
\ V\ M,mmw/: ©
Y m /”///\ //A”mm.
o » Amv,"”/M ~ ,/rfm
, Y Bt
: MY
N bOA" )
\ / /S \ e g
/ : // ,m.\\ \\\\\\Yﬂ\\. “mw .mm
x. © /\ 7 .A[\\yn\.eo
W\ A. // " .A, (. /
/ A \ A -
W V Jw, / .AV AKT.WWM\L,: m - ‘“‘
,&v\ M %\ TN ..,um.,, vmw A /
Q-.@ W Am . \wm‘ =)
W\, W/ \ e
/4 ¢ ot " \\-.wa/?/.,./
/ [ e e ™
\ \ N7 “M,““ﬁ_ X
/ / |- J— Z= mu 4 A\MV \7 v
\ ~N mmwnu \ amvv\ m
-~ \../IWHMWV N P .....AH /AW\ .
o IIII \w“uu IAJHM”M / s A»N /,, e
) \mm“ £omm / Aﬁu / N \ @
R xv m\x;/ W/ N xx / a/ \ B en
=4 KJ?W/ N \ N8
M \ b A{ V/u V p ,"m“/ VA \ /
nlM”Uu V{/ - /M ' /I\\ \ “\.IV pd \
AW N x<F \ VL2 7
DN\ 7S
unmmmmmmwwm,y“mmw‘\ ///r..H&}...!,,i.n ! P \

e
N

\

\\III/
n\_\.../A N /
AA

\
e g

/ \
‘.T-_.-..,,.W/..

4V
ﬁw/l \A \\ /

4
//, \ \
N~/

/ \\

/\, x

I(\

V\ /A S V\

.,

uTL_......mf/ ..... paees S

M / ..... S e

B e
I ,‘m\ _
\

™\

y2-1

/s

™ "o 1))}
NN
P Ve S A
TEONNNL Y

> V¢
~

¢4

ALY
|
T B
[L11S
/7

WAL o
RN R

%
m
T
7

o

W W
W™y

adl(f 2ed
At
bl '\
ANy
-
=
L1
LY
3
1
i

AN S
=
!
1
1

JACYWIEY

)l 4

=8

JHT =B SR 1Y
S

HITTMBON -~

P NI =\\'e
AN

Vm/ A ~ [xe]

S VI.-.I

I Yeanl w ™

T
ABY
"
Ty
e
-
-
1
7/
o
)
P
7
i

g

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21C-65M1011 Super Bronco CRT Roto-Tiller (2008)

Drive System

Page 2 of 13

Ref#  Part Number Qty S/P/F  Description
1 656-04023A 1 Engine Pulley Bronco
1 656-04005A 1 /P Engine Pulley Super Bronco
2 684-04168 1 Idler Pulley Assembly
3 710-0151 1 /P Hex Screw, 3/8-24 x 2
4  710-04484 1 Screw, 5/16-18 x .750
5  710-0502A 1 /P Screw, 3/8 -16 x 1.250
6  710-0538 1 /P Hex Screw, 5/16-18 x .625
7  710-0599 1 /P Screw, 1/4-20 x .500
8 710-0606 1 /P Hex Screw, 1/4-20 x 1.50
9 710-0627 1 /P Hex Screw, 5/16-24 x .750
10 710-0672 1 /P Hex Screw, 5/16-24 x 1.250
11  710-3008 1 /P Hex Screw, 5/16-18 x .75
12 712-04064 1 /P Flange Lock Nut, 1/4-20
13  714-0105 1 S Key, 3/16 x 1.00
14 732-04085 1 /P Extension Spring, .480 x 5.00
15  732-04276A 1 /P Extension Spring
16  736-0343 1 /P Flat Washer, .330 x 1.25 x .120
17  736-04193 1 /P Belleville Washer, .827 x .331 x .098
18 736-0452 1 S  Belleville Washer, .396 x 1.140 x .095
19 736-3092 1 /P Flat Washer, .265 x 1.0 x .030
20  738-0924A 1 /P Shoulder Screw, 1/4-28 x .340 x .335
21  748-04087A 1 /P Pivot Spacer
22  750-04571 1 Shoulder Spacer, .260 x .785 x .538
23 750-04907 1 Pivot Spacer
24  754-04090 1 S  Forward Drive Belt, 4 x 25.375
25  754-04091 1 S  Reverse Drive Belt, 3 x 29.125
26  756-04334 1 Engine Pulley
27  756-0625 1 Cable Roller
28  786-04312 1 Forward Idler Bracket
29  786-04343 1 Motor Cover Plate
30 786-04346 1 Reverse Idler Bracket
31 786-04357 1 Bracket
32  786-04367 1 Frame, Left
33  786-04368 1 Frame, Right
34  786-04371 1 Pulley Shield
35  753-06042 1 S  Transmission Assembly
35 721-04271 1 Seal
36  721-04235 1 Rubber Oil Plug
37 934-04453 1 /P Wheel, 10 x 2.75 Bronco
38  934-04232 1 /P Wheel, 13 x5 x 6 Super Bronco
38 N/A 1 Rim Assembly
38  734-04163 1 S Tire,13.0x5.0x6.0
38  734-0255 1 S AirValve
39 714-0143 1 S  Klik Pin
40  710-0395 1 /P Hex Screw, 5/16-18 x 2.25
41  712-04063 1 /P Flange Lock Nut, 5/16-18
42  726-0201 1 Speed Nut, .3125
43  749-04193 1 S  Bumper

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 3 of 13

21C-65M1011 Super Bronco CRT Roto-Tiller (2008)

Engine Assembly

|
© — e b
Gt

,-
B TP

K

)

3 ,/, m%m

LSS0

Pomid 5
wm.&wc

D

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21C-65M1011 Super Bronco CRT Roto-Tiller (2008) Page 4 of 13
Engine Assembly
Ref#  Part Number Qty S/P/F  Description
1 6 Bolt Furnish Short Block 751-10798
2 1 Oil Filler Plug Furnish Short Block 751-10798
3 1 O-Ring Furnish Short Block 751-10798
4 1 Oil Seal Furnish Short Block 751-10798
5 1 Left Crankcase Cover Furnish Short Block
751-10798
6 1 Radial Ball Bearing Furnish Short Block
751-10798
7 1 Camshaft Assembly Furnish Short Block
751-10798
8 1 Dowel Pin Furnish Short Block 751-10798
9 1 Dowel Pin Furnish Short Block 751-10798
10 1 Case Cover Packing Furnish Short Block
751-10798
11 1 Crankshaft Complete Furnish Short Block
751-10798
12 1 Governor Kit Furnish Short Block 751-10798
13 1 Radial Ball Bearing Furnish Short Block
751-10798
14 1 Lock Pin Furnish Short Block 751-10798
15 1 O-Ring Furnish Short Block 751-10798
16 1 Governor Arm Furnish Short Block
751-10798
17 1 Crankase Complete Furnish Short Block
751-10798
20 951-10806 1 /P Air Filter Heating Pipe Base
21 1 Oil Seal Furnish Short Block 751-10798
22  951-10792 1 /P Ignition Complete
24  951-10818 1 /P Air Filter Housing
24  951-10794 1 /P Air Filter
25 1 Carburetor Packing Furnish Short Block
751-10798
28  951-10796 1 /P Fuel Tank
28 1 Bolt Furnish Short Block 751-10798
29 2 Nut Furnish Short Block 751-10798
34  951-10790 1 /P Recoil Starter Assembly
38 951-10649 1 /P Fuel Filler Cap Complete
44  951-10654 1 /P Governor Spring
47 1 Head Cover Gasket Furnish Short Block
751-10798
51 2 Rocker Arm Furnish Cylinder Head
751-10799
52 2 Valve Adjusting Nut Furnish Cylinder Head
751-10799
53 2 Pivot Locking Nut Furnish Cylinder Head
751-10799

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21C-65M1011 Super Bronco CRT Roto-Tiller (2008)

Engine Assembly

Page 5 of 13

Ref#  Part Number Qty S/P/F  Description
54 1 Cylinder Head Complete Furnish Cylinder
Head 751-10799
55 1 Cylinder Head Gasket Furnish Short Block
751-10798
56 2 Dowel Pin Furnish Cylinder Head 751-10799
57  751-10786 2 Stud 8 x 34
58 951-10292 1 /P Spark Plug
59 1 Muffler Gasket Furnish Cylinder Head
751-10799
61 1 Carburetor Insulator Packing Furnish Short
Block 751-10798
62 1 Carburetor Insulator Furnish Short Block
751-10798
64  951-10793 1 /P Muffler
65 951-10662 1 /P Dipstick Decoration Cover
66 1 Connecting Rod Assembly Furnish Short
Block 751-10798
67 2 Piston Pin Clip Furnish Short Block
751-10798
68 1 Piston Furnish Short Block 751-10798
69 1 Piston First Ring Set Furnish Short Block
751-10798
70 1 Piston Pin Furnish Short Block 751-10798
71 751-10789 1 Push Rod Kit
71 2 Valve Lifter Furnish Push Rod Kit 751-10789
71 2 Push Rod Furnish Push Rod Kit 751-10789
73  751-10788 1 Valve Kit
73 1 Inlet Valve Furnish Valve Kit 751-10788
73 1 Exhaust Valve Furnish Valve Kit 751-10788
79  951-10651 1 /P Fuel Tank Nipple
82  951-10655 1 /P Dipstick
83 951-10656 1 /P Engine/Dipstick Cover
85  710-04931 1 Bolt - M6 X 28 Zinc Coating
90 951-10797 1 /P Carburetor
951-10799 1 /P Cylinder Head
9527170-TOA 1 /P Engine - Complete
951-10798 1 /P Short Block
951-10307 1 /P Flywheel Key (Not Shown)
951-10800 1 /P Carb. Kit Major (Not Shown)
951-10801 1 /P Gasket Kit - External (Not Shown)
951-10802 1 /P Gasket Kit - Complete (Not Shown)

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

[ J——
= /

\ )II
B ‘-...\Hw%\“\q
..m \N \..\nnv\\\\\‘o \
\\.\\ \\‘
6 M\ \\\\\\
\ \\\\\\
e 7 \/\\\\\a}-{ﬂ
g 1|/,il \ // \\\\\\
a .ﬁ, \//\\\\
Dl /// \ / //\ \ \ \ .V\
N //,,,\\\\\
\,. / ,/,AA \ \\
\ /, /// m/ hv \
\AW /,,N,UK
\e /////n//
\ /// H/J
\\ MQ\
\A \\ m
A F\
,ﬂu llI...I\l: //# \W \v O
/”/ M\ \ C
//ﬂ x.\
7 \\MHH/A\/ //ﬂ””ﬂ/ \\r \z\ \ ._B
. \. // // \ -.- - A
/\ \ \//%r /M,/ANW\ m_i...@/k\-l...mwx-\a;ﬁ/.,nm-i!..im, w
\;\\““//NN /Q /WmmMm_"mmmmm&wmuuuumv/W/,,,m..a-HHHuV o
—~ NN / b\ / /
© / ; =~ \ \ q
o -— &\ N
o L RS AN / // , (-]
= Y sy, /
m ~ \/N/ %\ / \x/ / /// O
= , m
o >
g ’ &
e A
- i .
R R WAW/W
© . ~L3 mwmw\ B
S 2 @& =)
o ,,//Mwé/ /W/ /
m o3 Jv"uuuﬂ / /r /,. \\
S S \
Lo RN / /
wa ///// //I / \
S m dﬂunnﬂﬂ/ . /IZ\
H__ w au/// uﬂ...llumw\.w\mﬂ”/ o
o c AN “Hip
d _“ /ﬂﬂ”/ / IIII
w e; ’h_.llll.wM\w\Am/ xﬁ
27N ,
% M nuf/// A/MJ
/— ) ==
ST 0y




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21C-65M1011 Super Bronco CRT Roto-Tiller (2008) Page 7 of 13
Handle, Tine Shields & Tines
Ref#  Part Number Qty S/P/F  Description
1 649-04066 S  Upper Handle Assembly
2 710-0599 /P Screw, 1/4-20 x .500
3  710-3008 /P Hex Screw, 5/16-18 x .75
4  710-3180 /P Hex Screw, 5/16-18 x 1.75
5 712-04063 /P Flange Lock Nut, 5/16-18
6  746-04413 Forward Cable
7 747-04789 S  Clutch Bail
8  749-04208 S  Lower Handle Assembly
9 786-04188 S  Handle Support Bracket
10  786-04200 S  Handle Panel

11  686-04098
12 720-0270A
13 726-0135

14 746-04414
15 686-04077
15  686-04076
16  710-0597

17 710-3008

18 712-04063
19 712-04064
20  712-04065
21  715-0108

22 732-04320
23 738-04320
24 738-0533

25  750-04556
26  786-04092
27  786-04098
28  786-04104
29  786-04292
30  786-04363
31  786-04364

Reverse Handle Assembly
Reverse Handle Grip
/P Speed Nut, .3125
S Reverse Cable
S Tine Shield, 17" Super Bronco
S Tine Shield, 15" Bronco
/P Hex Screw, 1/4-20 x 1.00
/P Hex Screw, 5/16-18 x .75
/P Flange Lock Nut, 5/16-18
/P Flange Lock Nut, 1/4-20
/P Flange Lock Nut, 3/8 -16
/P Spring Pin, 1/4 x 1.00
/P Torsion Spring
Shoulder Screw, 5/16-18 x .405 x .435
S  Shoulder Screw, .498 x 1.635
Split Spacer, .350 x .268 x .375
/P Reverse Stop Arm
Support Bracket
/P Depth Drag Bar
Adjustable Depth Bar
Tail Bracket, Left
Tail Bracket, Right

32 710-0347 /P Hex Screw, 3/8-16 x 1.75

33  712-04065 /P Flange Lock Nut, 3/8 -16

34 N/A Tine Assembly, Left 10 x 14 Bronco

34 N/A Tine Assembly, Left 10 x 16 Super Bronco
35 N/A Tine Assembly, Right 10 x 14 Bronco

35 N/A Tine Assembly, Right 10 x 16 Super Bronco
36  742-04226 Tine - RH

36  742-04227 Tine - LH

37  710-0514
38  712-3000
39 686-04065
39 686-04066

/P Hex Screw, 3/8 -16 x 1

S Hex Lock Nut, 3/8 -16

S Tine Holder Super Bronco
Tine Holder Bronco

PRRPRRPRRPRRRRRPRRPRPRPRPRPRPRPRPRRPRPRPRPRRPRRRPRRPRPRPRPRPRPRPRPRPRRRRRRRRRRERRER

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21C-65M1011 Super Bronco CRT Roto-Tiller (2008) Page 8 of 13
Label Map Super Bronco

NN tAL
RN

1

| 4§
& H - et i
M\\\\N\\\\\\\\\\\$ § 3 \§\ Tine Shield

Ny
§ 1
o 1
.
A
R
8N
=
T e e
N
N

e

A A AN

4
%
7
Z
A
Z
%

T —

e

2
H
%

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21C-65M1011 Super Bronco CRT Roto-Tiller (2008) Page 9 of 13
Label Map Super Bronco
Ref#  Part Number Qty S/P/F  Description
1 777D12127 1 LABEL-TILLER MTD ENGINE
2 777D12126 1 LABEL-TILLER MTD ENGINE TROY
3 777010807 1 LABEL-TILLER HANDLE TROY CRT
4 777120358 1 LABEL-PLACE HAND HERE
5 777122969 1 LABEL-TILLER 650 HANDLE/RGHT REV
6 777122968 1 LABEL-TILLER 640/650 HANDLE
7 777122441 1 LABEL-HNDL PNL INST CRT SPR BRONCO
8 777122616 1 LABEL:TILLER TINE SHIELD DEPTH
9 777532660 1 LABEL:TILLER TINE SHIELD

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

‘ o)
m \\“\‘ \
o / \
o / /
M \\\\ P \‘““ “\v.
o) // /g,
© // (r——/ f
a ‘ \ i \ \ ‘
// 4 =
‘ ‘ \“\ | / ’ \“\\K‘l]-.’ “‘ﬂ llll
__ ‘h / N\ N
, \ ~d B
/llmm"nnmm""ﬂ&\ /,,”/”A"\.. @\ w muwm‘w = &
VAN @ 1o S
.m, mrm \, //”””__m,r.. A "av &
IR, /) /N | . £
AN, - / /P AL @
_ ., ,-.uuﬂ___mmmmmm _ L_‘_.\. —— A” An‘ \&_WAI p \\va AMHHWMHH/IAN. m
P ....l.nunnnuul” . . - — N
: SN SN BY) %
/nw_\ tl.km”". L M’AVA Nvf ~- L)L~ mw“_. M
[} LM N ]
= . ,.n LN | R uw
= "4 ==\
o mvv__...w,u,, __",,.,,“mw“mmm,_.vwmmwwv“\ 3
o S G S i
_Dlﬂ 'l“I."NV‘Mm_.mlnfl ‘ B ﬁ m-
=g O ,_M \ A\
S Pnu /A”"umlllll|u‘ ﬁ“..urwrlJ'”'I
m w \ \l ..lll“ —
T > / d
= ( v \{ /)
0] % / /i ) /l \\ “ “\\.H“
H__ m II \\\ \\m_m Mﬂwmuﬂmmmnn.ﬂlll \\M\\\- \\)‘
Se \¥/4 ",ﬂ“pmﬂ-yﬂwv.,, \J Invg_.\ \
S0 p W W\~ -vv\
T4 () V\ /N )]
© St S )/ ,
> y AV g /
O Q ' a v‘ \ \\ \\
g9 3 { % 4
SO // ) ‘_“_,/ V4
II”l\“\\ .lll””!.l‘\“““-\\\



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21C-65M1011 Super Bronco CRT Roto-Tiller (2008)
Quick Reference Super Bronco

Page 11 of 13

Ref#  Part Number Qty S/P/F  Description
751-10292 1 S  Spark Plug
NA 1 Pre Filter
751-10794 1 S  AirFilter
751-10649 1 S Fuel Cap
1916657 1 /P Drive Belt (FWD)
1916658 1 /P Drive Belt (REV)
746-04413 1 Clutch Cable (FWD)
746-04414 1 S  Clutch Cable (REV)
742-04227 1 Tines-Outer (LH)
742-04226 1 Tines-Outer (RH)
NA 1 Tines-Inner (LH)
NA 1 Tines-Inner (RH)
NA 1 Rim
NA 1 Tire
934-04232 1 /P Wheel Assembly
NA 1 Foam Grip
NA 1 Handle Knob

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 12 of 13

21C-65M1011 Super Bronco CRT Roto-Tiller (2008)

Assembly

ission

Transm

O e @& Am 3

\l

M~
-,
e

8 (D e

Nl
e N - ““\

Py !
anqﬂvm-. - mmmw -
cUlI iy,
2., %&n /4
0o - “ n_mmm
4 / ) -
L =) ®

.
Km mw w-!..._?
émm_\.

~—24
"~

]

-

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21C-65M1011 Super Bronco CRT Roto-Tiller (2008)

Transmission Assembly

Page 13 of 13

Ref#  Part Number Qty S/P/F  Description
1 619-04190 1 S  Transmission Housing
2  710-3008 1 /P Hex Screw, 5/16-18 x .75
3 711-04844 1 S  Shaft
4  711-04854 1 S  Wheel Shaft
5 711-04882 1 S  Drive Shaft
6  714-04059 1 /P Hi-Pro Key, .25 x 1.062
7  716-0204 1 Retaining Ring
8 716-04102 1 /P Retaining Ring
9 717-04380 1 S Worm Gear, 61T
10 717-04381 1 S  Worm Gear, 30T
11  718-04435 1 S  Bearing Cover
12 721-04030 1 S Oil Seal, .750 x 1.783
13  721-04232 1 Oil Seal, 1.00 x 2.00
14  736-04305 1 /P Flat Washer, 1.50 x 1.75 x .062
14  736-04306 1 /P Flat Washer, 1.50 x 1.75 x .005
14  736-04307 1 /P Flat Washer, 1.50 x 1.75 x .03
14  736-04308 1 /P Flat Washer, 1.50 x 1.75 x .010
15  736-0745 1 /P Flat Washer, 1.010 x 1.56 x .060
16 737-04214 1 Plastic Plug
17  741-04298 1 S  Cone Bearing
18 741-04299 1 S  Cup Bearing
19 741-3114 1 Ball Bearing
20  750-04943 1 Spacer, 1.00 x 1.25 x .73
21  750-04944 1 Spacer, 1.00 x 1.25 x .98
22  786-04366 1 Transmission Cover
23  786-04359 1 Transmission Cover Front

WWW.mymowerparts.com



